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TENSILE REPORT

QUACERT

Product : D10-C Lot No, : 16040522
According to TCVN 1651-2:2008 Test Date : 05/04/2016
No.  Diameter| Length |Elongation Area | Yieldload Yield strength. Tensile load | Tensile strength  Elongation

mn mm mm men® kN MPa kN MPa %
1 10.0 | 100.00 304 78.54 38.3 487 45.4 281 30.4
2 10.0 | 100.00 316 78.54 40,4 514 478 610 31.6
3 10.0 | 100.00 27.8 78.54 27.1 311 47.9 610 218
Average 10.0 | 100.00 29.9 78.54 353 504 47.4 604 29.9
TEST CHART

66&0‘1‘@3 ' 1 | i i

. U SO fissemmrtm e = ot :

528 [:]’wn.mn.» ~~~~~~~ ‘. ; ,..HE.F“"..”; T ;...w“ pppp .i

462 Gﬁﬁi*m&aig o s v ' 'i‘tknii‘n;&»ﬁhﬁ!& ----- i::d»&iﬁx‘ixiiii'i*-»«iu&ﬁh;&ii«a‘-uiwiklﬁ"

3960 sessscenfstaflinci oo, . - oo o) = =

230 Dheva - .,.é ........ ';... ...... ..§ ....... fremmemne §.. ..... ....s'.... ,,,,, ..§ ........ i o i

584 0bssvssividlliin i fonweisuiiab sanions {----,m.._gm,.,,.-.,g,.-,i,,.i,*a.éi,*.-,.,,.._,g.,.-,m....i:.;m-m.,

108 Ok «xarnnna; LI TP TORRTOT SRR fremmennnns !;m-m.,.;;._ﬁ..u,._..“_._im ....... bormommrans e

132 Ok wes- faressasens R Frevesaeass 1%1 ,,,,, brconanssas hressasnes

66.0F~offrrnrtinancnnce T bemeonns demmmenen s boronnnnaas bommmees R S hemroeeens
0.0% : : — —L - . : :
7.0 14.0 % 21.0 28.0 35.0

Test No. Bending engle Plunger diameter Test result

1 180 degrees 40 mm No crack

2 180 degrees 40 mm No crack

3 180 degrees 40 mm No crack

Average e o .
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POMINA STEEL CORPORATION.

Road 27, Song Than [l Industrial Zone, Di An District, Binh Duong Province, Vietnam.
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